N — o

1710 SCALE ELECTRIC TOURING CAR

ox(o 4l | ox(o
= ‘\0
p——A~ A= E-m=-a\/j
— o
(2) o (=) [ T (=) (=)
® O - X ®
O ®)
o 0O
] )




INTRODUETION

Thank you very much for selecting this Serpent rc car and thus become a member of the ever growing
worldwide Serpent racing family. Serpent started in 1980 and has been growing its product-line and fan
-base ever since.

The Serpent X20'24 medius is a state of the art 1/10 scale 4WD touringcar which will give you the true
Serpent racing experience. The assembly manual will guide you through all the steps to complete the car, so
you can hit the track with a good base-set-up soonest. The Serpent design department succeeded to create
a superbly performing car combined with eas of assembly and maintenance. The high quality standards of
all parts and hardware will make racing your Serpent car a very rewarding activity!

Through our team, website and social media we will keep you up-to-date on all developments of the Serpent
cars. We hope to meet you on the track and through our various media! Enjoy the drive!

Team Serpent
Multiple World Champions

INSTRUCTIONS

Serpent’s long tradition of excellence extends to the instruction manuals, and this instruction manual is no
exception. The easy-to-follow layout is richly illustrated with 3D-rendered full-color images to make your
building experience quick and easy. Following the instructions will result in a well-built, high-performance
race-car that will soon be able to unleash its full potential at the racetrack. The kit includes bags, with
bagnumbers, which refer to the same step in the manual. Open only the indicated bag(s) per step and finish
that part of the assembly. Remaining parts will be needed lateron in the assembly process.

PLASTIC PARTS

The Serpent moulded parts are very durable and hard. When assembling longer screws in new composite
parts, make sure to use new hex bits in your (power) tools. Pre-threading also helps to avoid screw damage.

SETUP

In certain assembly steps you need to make basic adjustments, which will give you a good initial setup for
your Serpent X2024 medius Fine-tuning the initial setup is an essential part of building a high-performance
racecar like your Serpent

EXPLODED UIEWS AND PARTS LIST

The exploded views and parts lists for the X20'24 medius are presented in the Reference Guide
section in the back of this manual. The exploded views show all the parts of a particular assembly step
along with the Serpent part number and hotlink to the Serpent website. Partnumbers in orange indicates
that this part is an optional. Optionals part names and numbers are showed below.

CUSTOMER SERVICE

Serpent has made a strong effort to make this manual as complete and clear as possible. Additional info
may be published in our website: www.serpent.com or you may ask your dealer or the Serpent distributor
for advice, or email Serpent direct: info@serpent.com. The Serpent Facebook, Twitter and Youtube pages
give additional means of support and communications.

SAFETY

Read and take note of the ‘Read this First section’ before proceeding to assemble the car-kit. This car-kit is
intended for persons aged 16 or older.

READ THIS FIRST!

- This is a highly technical hobby product, intended to be used in a safe racing environment. This car
is capable of speeds in excess of 80 km/h or 50mph. Please follow these guidelines when building and
operating this model.

- Parental guidance is required when the builder/user of this car is under 16.

- Follow the building instructions. If in doubt, contact your dealer or importer.

- Be sure to use the proper tools when assembling the car. Always exercise caution when using electric
tools, knives and other sharp objects.

- Be careful when using liquids like lubrication oil, fuel or glue. Do not swallow.

- Follow the manufacturer’s instruction in case you experience irritation after using the product.

- Be careful when operating the car. Stay away from any rotating parts such as wheels, gears and
transmission. Stay away from motor, engine and exhaust pipe system or speedo during and immediately
after use, as these parts may be very hot. We advise to use protective hand cloves.

- Only operate this car in a safe environment, like a special racing track or a closed parking lot. Avoid using
this car on public roads, crowded places or near infants.

- Before operating this car, always check the mechanical status of the car. Also check that the transmitter
and receiver frequencies correspond and are not used by any other racer at the same time. Check that the
batteries of the transmitter and receiver- are fully charged.

- After use, always check all the mechanics of the car. We advise to clean the car immediately after use,
and inspect the parts for wear or fractures. Replace when necessary. Do not use water, methanol, thinner
or other solvents to clean the car.

- Empty the fuel tank (depending on model) if needed and disconnect the receiver battery.

- Store the car in a dry and heated place to avoid corrosion of metal parts.

- Avoid using this car in wet conditions as the water will cause corrosion on the metal parts and bearings
and these parts will cease to function properly. If driven in the wet, ensure that all the electric equipment is
waterproofed and after use, that all moving parts are dried immediately.

CONTEATS Front & Rear assembly

O DIFFASSEMBLY ... 4
® SOLID AXLE ASSEMBLY.........c.ooeeeeeeieeieeeieeeii e 5
O DJCASSEMBLY ... e e 6
O CUD ASSEMBLY ... 7
® FRONT & REAR ASSEMBLY ..........ccoveveneiiieieiiiieiieaa 9
o MOTORMOUNT ASSEMBLY........c.cvnevieeeeeiniiieiiiieea 12
© REAR ASSEMBLY .......co oottt 14
® FRONT ASSEMBLY........ccvaeeeeiiiiiieiieeeeee e 19
o ANTIROLLBAR ASSEMBLY..........ccoreveeeeiiicieiiieeacaaea 22
® STEERING ASSEMBLY........coveeeeeieieiiiiiiiieeceeei e 23
® CENTRAL ASSEMBLY .......coeeeeieeeceieeieeeae 26
® SHOCK ASSEMBLY ........c.oveeeeeeeeeeeieeeeee e 29
® BUMPER ASSEMBLY ..........c.eeeeeeeeeeeeee e 32
® FINAL ASSEMBLY .......coneeiieieeeeeeie e 34
O EXPLODED VIEWS.......c..oneaeeeeieeiiieeie e —_—
o TEAM SERPENT NETWORK............covveveeinanianinnes e =




HOW 10 USE THE MANUAL N = S

LINES DESCRIPTION ICONS DESCRIPTION

Each step contains a variety of numbers, lines, and symbols. The numbers represent the order in Each step contains a variety of symbols described below.
which the parts should be assembled. The lines are described below.
Step number; the order in which you should
@ @ @ assemble the indicated parts Carefull, read and check very well.

Length after assembly Apply a small amount of cyano glue. Use wear protection for eyes and hands.

4“4
i A

Assembly path of one item into another Detail view to explain assembly or order of parts better.

Group of items (within lines) should be

assembled first Default set-up: This symbol indicates the default setup.

Direction the item should be moved Grease: apply a small amount of grease to the parts shown.

\ /

------------------------------- > Glue one item to another Left and right parts should be assembled in the same way.

Thread lock: apply a small amount on the parts shown. Before to apply the threadlock,

--------------------------------- Press/Insert one item into another make sure to degrease the parts very well, as otherwise the threadlock will not work.

L T e 4 ! Connect one item to another Silicone oil: use the indicated silicone oil for the shocks and differentials.

Gap between two items Parts or items not included in the kit.

Optional part, not standard in the Kkit.

0eLBEBBOLY



DIFF ASSEMBLY %}”@7 ‘ o
STEP |  bIFF BAG

° ° 4x8x0.2
I I
. , N
L1 yi 1.3 a‘ ‘K
i i
i i
: : 4x8x0.2
i R
i i
|
|
|
Nl
AMOUNT OF OIL IN |
- THE DIFFS |
@ I Use a digital scale to measure the || =
exact amount of oil in the diff. I
. P W [
Differential weight with {5 Yk
volume compensators - .
= 8.4 grams |
. 1N /i - J
[ [ J
O] e— | | ©)
5x8x2.5 M2.5x5 ! !
12x15x0.25 é é 4x8x0.2



ETH LTI N~ s

STEP 1 STEP 2 50LID AXLE BAG

M2.5x8 '  M3x10




DJE ASSEMBLY

Vs

TL

_ TEP b0.JG BAG

Yo = St

| All bearing cover on outside |

[]
1.5x4x2



CUD ASSEMBLY o= S
_ TEP 4 Cup BRG

o | D \ 4z

1.5x7.8 1.5x4x2

oh :
e—l’@ 1 @ M g )

1.5x7.8

1.5x4x2

¢ . J
¢
1.5x7.8 H E
1.5x4x2 '
1
é



AT,

= = A~




FROAT & REAR ASSEMBLY D= i
| STEP5 96 1 |

(FL FR |
: <>
&

402030 Wishbone stiffner carbon S (4) X20 '23

<

402032 Wishbone stiffner carbon H (4) X20 '23
.

(RL RR )
g J

th

5.1 FrRonT/RERR

4X .

~N

3x5x2

[ L
- . 3.3 REAR
>

°

g
¢
o/ mEuell ! O)m ]
PIVOTBALL M3x4 3x5x2 : M2.5x5 M4x6
1
1
'




T LTI

YYo= S

Front O degree

Rear 0 degree

N
Front 1 degree toe out

Rear 1 degree toe in )

8.2 remr

Hinis curd

£ ff %ff #i ;‘;;‘fg%é;
FiiiiiEi

EHIHEE

i

402024 suspension insert lw 0.5deg (4) X20 '23

£

i iz };
/ g%};f‘{é’ff i
F. £33 f:{ F 3

I;fi_‘_—
i

£
i3]

Z
;i

R

F7

F 3

“M3x6

10

--—-—o

“M3x6



2= I

=TT,

I\

V= &= 4

BAG 2

STEP 7

FRONT

YA

"M3x6

g/ m
PIVOTBALL M3x4

M3x6

o)==

11



12

MOTORMOUNT ASSEMBLY

\8x12x3.5

e©F—> ©l 0[] ol

M3x10 3X6X2.5 3x6x6 3x5x1

O]

3x5x1.5

M3x6

ol Ol |0

5x8x2.5 8x12x3.5 C-CLIP R9



EXAF LTI/

401917 Bearing excenter fr/rr (4) alu X20 E
10x15x4 !
10x15x4 '
¢ \_ J
¢
N— H M3x6
10x15x4 ¢

13



REAR ASSEMBLY S S

ETEP 18 BAG 3

(Lower arm 0 toe in Rear Lower arm 1 toe in |
3 @ @5
> @ @
rr Q@3

v o 0 2 v
1+ Q@i
> Q@
Q@1

ol ©EIb Ol

PIVOTBALL M3x4 M3x6 3x6x0.5

14



EXF LA TET77

1.1

15



i_ N

3x5x1

6x10x3

6x10x3

0b ©)|] ol Ol
PIVOTBALL M3x4 3x5x1 M3x6

6x10x3

16




73.5mm

17



EXF LA TLT77

16mm

= .
=
)
=0 .
g g .@@
= A —
=3 1
17 G
~N
= =
= p
==
= = =
=
(=

18




FRONT ASSEMBLY

ETEF IS BAG 4 )

J
(Lower arm 0 toe, Front Lower arm 1 toe,\
caster angle: - 0 @uocasterangle:
3 @D
v +# 0 =
5o o Q3
o 0 o o
r @ @s
2 @ Do )

I

15.1 Fronr |
I

|

|

|

|

|

|

|

_________________________________________ -
I

15.2 i
% |

I

|

|

|

|

|

opn op o !

é

19



20

V= SIS T ¥

6x10x3




EXF LTI/ %j’éﬂﬂh

s I 4 \
-y
e £
=1\

B\
I

O-RING 5x1




ANTIROLLBAR ASSEMBLY

ETEF I8 BAG 5

18.1 FronT & REAR

3x6x2.5
Flanged

Yo = S

H] o0

M3x2.5
3x6x2.5 Flanged

22




STEERING ASSEMBLY

[
|
1

Ig I 23.5mm |

_.
1
| :
g S 402099 Steering lever stiffner X20 '24 ) =
| — 1
1
|
| a
i 5
! g J
|
1
|
1
|
1
|
1
|
1
|
1
|
1
|
1
|
1
|
1
|
1
|
1
|
1
|
1
[ ]

A ® ‘
©—> O] @ ] ©O—D Ol OB Ol
PIVOTBALL M3x7 3x5x1 M3x6 i PIVOTBALL M3x7 3x5x2 M3x6 M3x4

1
é

23



~

600290 Servo lever steering 23T alu

600291 Servo lever steering 24T alu

600292 Servo lever steering 25T alu
J
~
J

24



25



LENTRAL ASSEMBLY %j@ﬁ h
ETEP 22 BAG &

@ﬁ«xﬂ

402063 Topdeck carbon soft set X20 '23 402064 Topdeck carbon hard set X20 '23

-
M3x6 M3x6
s < s o T7
t } 3 3 ¥ 3 I. '
p=d |
:. A
e T ——
[ = =]
S Sec o ceeceol 1[5 3 S :
=) o) :, : [5) S

26



EXF L TLT77

M3x16 Flanged

OF— ©b

M3x16 Flanged M3x4

27



=]

= = A~

3x6x4

M3x12

M3x12

3x6x4

Ol ©OF=

28



Yo = S

SHOLCKS RS5EMBLY
_ TEP 75 SHOCK BRG
251 252
E-CLIP 2.3 'L| :
|
! |
. |
N |
|
|
|
E-CLIP 2.3 |
l i
i
@ H I I
i . l l

29



EXF LTI/ %j’éﬂﬂh

® ®
| |
23.4 | 29.9 | 2a.6
| | 160130 is needed to have 5mm or less ride height
i i (RH) but can also be used for a higher RH by
' ' turning the spring collar to push the spring
| | down.
1 1
| |
1 1
| |
1 1
| |
1 1
| |
1 1
| |
1 1
| |
1 1
| |
1 1
| |
| |
| |
| |
| | Use the low shock spring support 160130 as default
' 1 And the 160154 is also included as optional
| |
| |
i i 160156 Shock spring support low onroad alu (4)
. o
® ®
| |
| |
¢ ¢

30



D= L

Y~ I/S

STEP 26 BAG 7

= = A

26.1 Fronr

31



BUMPER ASSEMBLY

Vs
@ w 401954 Bumper top carbon X20 ‘21
(G

4 N\
| I |
401602 Body-height fine-tuner alu (4)
o O OO
. J

O

M3x8

32



33



FINAL ASSEMBLY o=

I ( )
29.1 128.2 (D
! Lock the pinion screw
! from that way.
| N Y,
|
|
|
|
|
B
|
|
|
|
|
|
|
|
I
|
‘

34



Il
| myf”//

& __

'~/

I\

= = A

35



36

-—-—-—eo

O

Nut M4
Flanged



37



38

EXPLODED WIEWS

402031

402030 opt
402032 opt

402120

402035

402025 ‘

402024 opt

402072

110122

402098 opt

— 110119 —~

110239

110122

402031

402030 opt ‘
402032 opt ‘

402120

402024
402030
402032
402098

110239

110122

B 110119

& 110122

Yo = St

402031

402030 opt
402032 opt

110239
401814

402035

402025
402024 opt

110122

110239

402031
402030 opt
‘ 402032 opt

402121

110122

Suspension insert lw 0.5deg (4) X20 '23
Wishbone stiffner carbon S (4) X20 '23
Wishbone stiffner carbon H (4) X20 '23
Chassis alu X20 '24



=& rzr o= i

401825 L= | [ - 402039
401917 opt

110503 401825

402044
402038 401917 opt

402062 110409
120040 110311

7 139

401945

7

110183

O
: -@@@ i .\ 110460
@ {@( 401833 __

110231 {

401124
110231

401811
401917 Bearing excenter fr/rr (4) alu X20 120007 Spur gear 64P /100T 120010 Spur gear 64P /112T
402066 Motormount weight 5gr X20 '23 120008 Spur gear 64P / 104T 120012 Spur gear 64P / 114T
402067 Motormount weight 10gr X20 23 120009 Spur gear 64P /108T 120013 Spur gear 64P /106T

39



401809
110415

402043 110124
402010

402021
401923
402093 =7 — e i 401933
ontie L Ly e
AT = 402092

402096 opt v =77l (A e 2

el L = RPN .y
A W = —— | 0 e e

401 1321
01809 110104
402086
110452
402077 110313
110104
401933

402021
401923

402094 Casterinsert 0 (4) X20 24
402096 Caster insert 2 (4) X20 24
402097 Caster insert 3 (4) X20 24

40



ETXFAL AT/ %}”éﬂﬂh

402029 402061 401807
110122
401809
110409
110108
401809 202037
401923
402043 401931
110122
402091
110415 1321
402086
402093 @ >3 / 110313
402094‘ 110410
B T &
96 opt 110452
402097 opt 118122
401809
401933
402021
401807
402092
110108
110128
402081

402095 Casterinsert 1 (4) X20 24
402096 Caster insert 2 (4) X20 24
402097 Caster insert 3 (4) X20 24

-

41



42

Yo = St

401808
110108
110409
401808
401807
401850
e
4112 110114
110482 110464
401372 402076
402074
402090
110128
110108 401807
401430
401807 110162
401858
401588 ‘4018560pt
401857 opt
o= 401859 opt
Yo o oo ° 110162
& 401813
402060
110146 1399
402058 110162
401813
411219 401894
110230
110127
402059

401856 Antirollbar 1,2mm X20
401857 Antirollbar 1,3mm X20
401859 Antirollbar 1,5mm X20



401856 opt
401857 opt

11o124ﬂ' 401858
I 401859 opt
1399
110162

402085

402065

¥ ¥ ' t 110108

402073

110114
110464

110128

y 110162
J,%::-j//jl’/11o146
” 402058

__‘-'_‘-\-..

402075

401813

401894

401544

110127

401856 Antirollbar 1,2mm X20 402063 Topdeck carbon soft set X20 '23
401857 Antirollbar 1,3mm X20 402064 Topdeck carbon hard set X20 '23
401859 Antirollbar 1,5mm X20

Yo = St

43



Ve = S0 T S S

110124

402011
1650
401919 1667
1667
110208
¥ s _ ; |401602 opt
=== s ; 401904
T <= \ 804293 opt
401904
110114 1650 / /l 401921
401919
1650
402011
110104
110124

401997 Bumperset carbon X20 ‘21
401602 Body-height fine-tuner alu (4)
804293 Body support washers med + high (5+5)



EX= T LTI o= S

401602 opt ‘
802361
804293 opt

110124 ":ll.
1667 -
1 /? e 110208

401904

802361

1650

\ \) N~
401904 =
/

. 110124
1650
402011
A7 =
@ Q
= ®

1650
®

110114

401602 Body-height fine-tuner alu (4)
804293 Body support washers med + high (5+5)

45



46

EXAF LTI/

402078

110220

110509

402084

402056
401938

110509

110220
401938

402056

402082

402077 DJC BB driveshaft set (2) X20 '24
402081 CVD BB driveshaft set (2) X20 '24

=
o
i =
| =
J 'n
G :5 » &

Yoo = St

110220
401938
402080

110509
401938

402084

402079
110220

110509

402084

402083
110220

401938
110509



XL TLT77

401852
401854
401855
160156

402018

402015

1650

110300
402012

402017

110300

402019

402016

160146 401838

401835 /

/

f

i,. ’

401853
401852 opt
401854 opt
401855 opt

0

402016

402011 Shockset (2) X20 '23

402014

Spring fr/rr 2,5 (2)
Spring fr/rr 2,7 (2)
Spring fr/rr 2,8 (2)
Shock spring support low onroad alu (4)

D= I

47



EXAIHL~TI/ %j’éwh

402044 Geardiff set alu X20 '23

110445

402049 402049
402045 401594 110136

401594 1311

\ ° 402046

OJ‘-’ . Ce

804176V// 110433 804176
1311 401784 opt 401784 opt 110166
401594 110433 110136

402000 402045
402047

402048 402048
110166 402046 020

O

110445

401784 Seal 5x9x2 diff (2)

48



SPARE PARTS

OPTIONALS PARTS



https://www.serpent.com/xcart/cart.php?target=product&product_id=12018#product-details-tab-Spares
https://www.serpent.com/xcart/cart.php?target=product&product_id=12018#product-details-tab-Optionals
https://www.serpent.com/xcart/cart.php?target=category&category_id=5
https://www.serpent.com/xcart/cart.php?target=category&category_id=8

SERPENT WEBSITE AND BLOG

www.serpent.com
www.teamserpent.com
www.dragon-rc.com

SERPENT PROMO PAGES http://promo.serpent.com
SERPENT SOCIAL MEDIA

. www.facebook.com/SerpentMRC

(b www.youtube.com/user/SerpentMRC




INSTRUCTION MIANUMRL

Offlt ML AL ~~(TI/S

Manual Medius X20 '24 carbon #





